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Date of Issue: Feb.17,2023 Date of Receipt and Test Start: Feb. 09,2023
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Report No.: Quantity;_ Page Order/Pages: Ref. No.:
Steady Flying Enterprise Co., Ltd.(T4799) Coated Fabric
Report Title: [tem;
1f, No. 2-1, Alley 30, Lane 358, Rulguang Rd., Neihu District, Taipei City 114-92, Taiwan(R.0.C.)
Address: =
Test Items Test Results Test Methods
Color F, Dry Warp wise 4 CNS 1499 1.3032-2008
Crocking Filling 4 Type 1
(Grade) wise
Wet Warp wise 4
Filling 4
wise
Colorfastness to Light 3-4 CNS 3845 L3074-1998
(Grade)
Fabric Structural Analysis Plain CNS 12915 L3233-2010 6.1
Breaking Strength Warp wise 441.0 CNS 12915 L3233-2010
(kegf/5cm) Filling wise 347 .4 6.12.1(1)Strip Method
Speed: 501 lcm/min,CRE
Tearing Strength Warp 35.9 CNS 12915 13233-2010
(kgf) Filling 31.4 6.15.1
Singlc tonguc Method
Speed: 15t Tem/min,CRE
specimen width:Scm

Note: "Scm"of the unit of Breaking Strength is the wide of test specimen.
Note: Sample description is given by the client: 1000D 100% Nylon-DCT (Coated Fabric)

Note: As the remaining sample was asked to return along with the test report, re-testing would not be possible.

*

Note: 1.This report is only responsible for the submitted

sample(s), which will be kept for one month period. ! o extile Research Institute _
2.This report cannot be reproduced in any way, except in Director, :
. . . i - ¢ Department of Testimgand
full context, without the prior approval in writing o Department of Testing and Certification, (eetific®tiafe Research Institute
this Department of Testing and Certification. No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110
o 99680
and commercial promotion. Fax: +886-2-22675108 , +886-2-22689839
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This report is only responsible for the submitted
sample(s), which will be kept for one month period.
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This report cannot be repl'utluuécl in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
kMR T AR T A MRS Elesi=R -
The test report should not be used for public advertisement

and commercial promotion.
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ed by president of
an Textile Research Institute

WU E K ERARI S AT AR A BRI ML IR E AR R BE67%,
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R, 0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 , +886-2-22689839
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